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2. Maximum Conducted Output Power

2.1 Power

2.1.1 Test Result

Test Report Number: BTF230628R00101

Maximum Peak Conducted Output Power
Mode TX Frequency Packet (dBm) Verdict
Type (MHz) Type —
ANT1 Limit
2402 DH5 6.47 <=30 Pass
GFSK SISO 2441 DH5 7.06 <=30 Pass
2480 DH5 7.85 <=30 Pass
2402 2DH5 6.71 <=20.97 Pass
Pi/4ADQPSK SISO 2441 2DH5 6.96 <=20.97 Pass
2480 2DH5 712 <=20.97 Pass
2402 3DH5 6.68 <=20.97 Pass
8DPSK SISO 2441 3DH5 6.88 <=20.97 Pass
2480 3DH5 7.00 <=20.97 Pass

Note1: Antenna Gain: Ant1: 0.00dBi;
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2.1.2 Test Graph
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3. Carrier Frequency Separation

Test Report Number: BTF230628R00101

3.1 Ant1
3.1.1 Test Result
Ant1
TX Frequency | Packet | Channel Separation | 20dB Bandwidth Limit :
Mode | 1v0e | (MHz) | Type (MHz) (MHz) (MHz) | Verdict
GFSK SISO HOPP DH5 1.012 0.850 >=0.85 Pass
Pi/4ADQPSK | SISO HOPP 2DH5 0.991 1.284 >=0.856 Pass
8DPSK SISO HOPP 3DH5 1.210 1.660 >=1.107 Pass
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3.1.2 Test Graph
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B Test Report Number: BTF230628R00101
LAB

4. Number of Hopping Frequencies

4.1 HoppNum
4.1.1 Test Result
TX Frequency Packet Num of Hopping Frequencies .
sl Type (MHz) Type ANT1 Limit Vet
GFSK SISO HOPP DH5 79 >=15 Pass
Pi/4ADQPSK SISO HOPP 2DH5 79 >=15 Pass
8DPSK SISO HOPP 3DH5 79 >=15 Pass
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4.1.2 Test Graph
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5. Time of Occupancy (Dwell Time)

Test Report Number: BTF230628R00101

5.1 Ant1
5.1.1 Test Result
Ant1
Duration of : Num of Pulse in 4
Mode T-I)Z)(e Fr((a'\(jlllJ_'le;cyP_lz_a;;:t Single Pulse Og:ﬁg\éa:;n Observation Tirrl?;v(erilws) I(_r|nrr;|;[ Verdict
(ms) Period
DH1 0.380 31.600 320 121.600 |<=400| Pass
GFSK |[SISO| HOPP | DH3 1.650 31.600 154 254.100 |<=400| Pass
DH5 2.884 31.600 98 282.632 |<=400| Pass
2DH1 0.388 31.600 320 124.160 |<=400| Pass
Pi/ADQPSK|SISO| HOPP |2DH3 1.654 31.600 157 259.678 |<=400| Pass
2DH5 2.888 31.600 101 291.688 |<=400| Pass
3DH1 0.386 31.600 317 122.362 |<=400| Pass
8DPSK |[SISO| HOPP |3DH3 1.652 31.600 161 265.972 |<=400| Pass
3DH5 2.902 31.600 104 301.808 [<=400| Pass
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5.1.2 Test Graph
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6. Unwanted Emissions In Non-restricted Frequency Bands

Test Report Number: BTF230628R00101

6.1 Ref
6.1.1 Test Result
TX Fr n Pack Level of Referen
T e N I YoM
2402 DH5 1 6.00
GFSK SISO 2441 DH5 1 6.58
2480 DH5 1 7.39
2402 2DH5 1 6.40
Pi/4ADQPSK SISO 2441 2DH5 1 6.65
2480 2DH5 1 6.62
2402 3DH5 1 6.19
8DPSK SISO 2441 3DH5 1 6.60
2480 3DH5 1 6.66
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level
was used to establish the reference level.
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B Test Report Number: BTF230628R00101
LAB

6.2 CSE
6.2.1 Test Result
TX Frequency Packet Level of Reference Limit .
Mode Type (MHz) Type ANT (dBm) (dBm) Verdict
2402 DH5 1 7.39 -12.61 Pass
2441 DH5 1 7.39 -12.61 Pass
GFSK SISO 2480 DH5 1 7.39 -12.61 Pass
HOPP DH5 1 7.39 -12.61 Pass
2402 2DH5 1 6.65 -13.35 Pass
: 2441 2DH5 1 6.65 -13.35 Pass
RAPRESK | SISE 2480 2DH5 1 6.65 13.35 Pass
HOPP 2DH5 1 6.65 -13.35 Pass
2402 3DH5 1 6.66 -13.34 Pass
2441 3DH5 1 6.66 -13.34 Pass
BRIESK | SISO 2480 3DH5 1 6.66 13.34 Pass
HOPP 3DH5 1 6.66 -13.34 Pass

Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level
was used to establish the reference level.
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6.2.2 Test Graph
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